GLUTE HAM DEVELOPER

Assembly Guide

VERSION: XGHD-101 PART #: 5510701-B



ITEM PART NO DESCRIPTION QTY
| 55013PA PTD ASSY, REAR UPRIGHT |
2 5501701 WLDMT, BASE |
3 2007801 WASHER, 1/2 X 1-3/4 X 4.5t 26
4 2005816 BOLT, 1/2-13 X 4-1/4" (108mm) SOCKET HEAD 7
5 2001401 NUT, 1/2-13 LK ST ZN 11
6 55021PA PTD ASSY, FRONT UPRIGHT |
7/ 2006811 BOLT, 1/2-13 X 3" (76mm) SOCKET HEAD W/NP 4
8 2005812 BOLT, 1/2-13 X 3-1/4" (83mm) SOCKET HEAD 4
9 5504101 WLDMT, FOOT PLATE |
10 5172701 SPACER, 16 OD X 10.1ID X 9 2
11 2001201 NUT, 3/8-16 LK ST ZN |
12 2008410 BOLT, 3/8-16 X 2-3/4" (70mm) ST HT SOCKET HEAD |
13 5508601 PAD, ROLLER 4
14 5508701 CAP, ROLLER PAD END 4
15 2008503 BOLT, 3/8-16 X 1" (25mm) FLAT HEAD W/NP 4
16 55050PA PTD ASSY, HIP PAD SUPPORT |
17 5505501 PAD, HIP 2
18 2001101 WASHER, FLAT 3/8 SAE ST ZN 6
19 2009405 BOLT, 3/8-16 X 1-1/2" (38mm) ST HT SOCKET HEAD W/NP |6
20 5502401 ASSY, CARRIAGE & SLIDE 1
21 55046PA PTD ASSY, ROLLER PAD SLEEVE 1
I I I 1I I I I zl I I I :I; I I I 4I I I I 5I I I I 6I I I I _I, I I I

10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY

PAGE 2



STEP 1

LOOSELY assemble bolt connections in this step.

| ‘ o ‘ 1 ‘ ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 3




STEP 2

0 0\@

LOOSELY assemble bolt connections in this step.

| ‘ o ‘ 1 ‘ ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

pobwhoteddeatoo oo bmtwbbodwtoaleoemim o ealeoteo oo oleoobm i ol PAGE 4




STEP 3

)

1/2 X 3" (76mm) W/NP
1/2 X 3-1/4" (83mm)

SECURELY tighten bolt connections in this step and previous steps
I ‘ [T ‘ 1 ‘ 1 ‘ [T ‘ [T ‘ 1 ‘ 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 5




STEP 4

(9)1/2 X 3-1/4" (83mm)

SECURELY tighen all bolt connections in this step
I‘I1II‘I2II‘ILI‘IJI‘I;I‘III‘I;I‘I

6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 6




STEP 5

(14)3/8 X 2-3/4" (70mm)

SECURELY tighen all bolt connections in this step
I ‘ [T ‘ 1 ‘ 1 ‘ [T ‘ [T ‘ 1 ‘ 1 ‘ I
1 2 3 4 5 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 7




STEP 6

SECURELY tighen all bolt connections in this step

| ‘ o ‘ 1 ‘ ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 8




STEP 7

(7)1/2 X 3" (76mm) W/NP

(4)1/2 X 4-1/4" (108mm)

SECURELY tighen all bolt connections in this step

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

ERTITTL (YTRA I TTL FETTRTRT FYRTU TR YTYAATIRL YRR ARRTL CARYANRT AYRTUTAT ERNRTATALARRRRRNY FRYTURART AYRRURTATA RARAATARA ARTRR AREL FURRURNRTA AONTURTATA RNRTATARA RTRLATTL FAYRU AR CORTACHATALY PAGE 9




STEP 8

SECURELY tighen all bolt connections in this step

| ‘ o ‘ 1 ‘ ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

pobwhoteddeatoo oo bmtwbbodwtoaleoemim o ealeoteo oo oleoobm i ol PAGE 10




STEP 9

CARRIAGE ADJUSTMENTS PAGE 11



STEP 10

o

4) PULL UP ON SPRING PIN AND ADJUST
CARRIAGE. MAKE SURE CARRIAGE IS CARRIAGE —#m=
TIGHT AND ADJUSTS SMOOTHLY.

6) RE-TIGHTEN
BOTTOM BOLTS (2)

5) RE-TIGHTEN JAM NUTS (4)

3) USING A SCREW DRIVER, ADJUST THE SCREWS
COUNTER CLOCKWISE TO REMOVE SLOP IN
CARRIAGE (4). DO NOT OVER TIGHTEN

1) LOOSEN BOTTOM BOLTS (2)

2) LOOSEN JAM NUTS (4)

NOTE: The CARRIAGE is factory set to the SLIDE for the correct
tightness. However, if the CARRIAGE does need to be tightened,
please follow the steps, IN ORDER to adjust. PAGE 12



	Cover
	Drawing View7

	BOM
	Step 01
	Drawing View15

	Step 02
	Drawing View16

	Step 03
	Drawing View17

	Step 04
	Drawing View18

	Step 05
	Drawing View19

	Step 06
	Drawing View26

	Step 07
	Drawing View20

	Step 08
	Drawing View21

	Step 09
	Drawing View25

	Step 10
	Drawing View22
	Detail View  (1 : 5)


